



## Certificate of Analysis

Report ID: 08-RPT-09-00451-00

<b>Client:</b>	McCoy Isolation Pte Ltd	<b>Assignment No.</b>	08-A-09-00727
<b>Address:</b>	8 Boon Lay Way, #06-05	<b>Sample No.</b>	001
	Trade Hub 21, Singapore 609964.	<b>Performed Date:</b>	25-Mar-09
<b>Contact person:</b>	Ken Siow	<b>Date Reported :</b>	03-Apr-09

<b>Product Name:</b>	BIOCERA Ball	<b>Batch No:</b>	n/a
<b>Form:</b>	Solid	<b>Packaging Material:</b>	Box

Test	Method	Requirements	Result
------	--------	--------------	--------

Antimicrobial Finishes on Textile Materials	Method	Requirements	Percentage reduction	
			Treated with detergent	Treated with Bioball
-Staphylococcus aureus	AATCC 100-2004	Report As Found	- 77.70%	- 78.04%
-Pseudomonas aeruginosa			- 56.64%	- 72.02%
-E.coli			- 65.48%	- 83.07%
-Salmonella			- 62.95%	- 78.69%

**Evaluation :**

- Refer to deviation report: 08-D-09-020.
- No OOS occurred.
- Result shown in this report refer only to the sample(s) received and tested.

Reviewed by:

Wang Chia Yee  
Assistant Manager QA

Approved by:

Yang Ying  
Assistant Manager Operation